@Wﬁ

Tiger

JOMAHAVIR Y

1/10 SCALE NITRO POWERED 4WD TOURING CAR SERIES
1:10 51228 HPURREE R

This radio control model car is not a toy! Before beginning assembly, please read this manual thoroughly.
NEGREMTEEAF—RINE - BRER(FRBFRIERSRNE -

The contents are subject to change without prior notice due to product improvements and specificatrion changes.
TEMFMZ S oERETRENEER - REGRRBIEFTMEDNEAENECER » BfIHRBERREETED  TBSTEAERS -

Maintenance Manual & Parts Catalogue

HIZRIE RBH B TR

Introduction g1

Thank you for purchasing this Thunder Tiger product. This manual contains the steps and instructions required to assemble
your car. Please read this manual completely before attempting to start maintenance. Follow the directions in this manual closely
to reduce problems during operation. We offer online help on our www.acehobby.com or www.thundertiger.com and forums
and our product specialists are ready to take your call if you have any technical questions. Have fun and enjoy the exciting world
of R/C.

RHTEEBEFITOMAHAWK VXS | ZMIEEE - SRR —AUEHEESRENERREHIFAHERINERE - THEHSHBEEREE
HER  FEREER  EMERSsIREERE - HEEERETRERCTRER - AFARPEES THER#EAEDRASTIENE
EXE - BEOTEABRERIHEAERCH] » EEZRANREE  IRABRFERZERSBREIEERERS - G CHREDRNER CEEaaEe
En2 IR A MIFTRMAI24/ ) RSB ERSGHEERAIRIBEREES - SEREMNSIRE GBI Rwww.thundertiger.com  CA3EIERwww.
tiger.com.tw » FEFIHFIBT A TR !



YOMAHAVMIK?

Under Safety Precautions Z= X 5518

Please read all of the instructions and familiarize yourself with the product and its controls before operation.

1. This product is not a toy. Itis a high performance model car therefore it is important to familiarize yourself with the model,
its manual, and its construction before assembly or operation. Adult supervision is necessary for children operating this
model.

2. Always keep this instruction manual on hand during assembly and for operating reference.

3. Do not use a power screwdriver to install screws into plastic parts. A power screwdriver's high rotation speed can heat

up the screw being installed which can result in some melting of the plastic parts or stripped threads.

. For best performance, it is important to make sure all the moving parts can move freely without binding.

5. This product, its parts, and its assembly tools can be harmful to your health. Always exercise extreme caution when
assembling and operating this product. Keep away from any high speed rotating parts during operation.

i

RHSINEEERNER - HARIGRIFAERA - AERTERRES -

1. FEmASMEERUERIE— 8 » BRER(FERESEHMARR - FHEl M ERRES - BERBEREREREAEEMIEE -
2. BLEREURBSE - WREEHEZ  RITREETIRETERED -

CR7ERESN T ERZERIFEMREBEMG L SR EBEHR LB -

RERESREMIEHRE AR TS - AIEEIES - LUER ISR AE -

NEEREEAEZGEN - AR « B B LA AREH I EENESTANEE - ERTELEESHTREERAUERE
1 ERTRYRERAERR - SEOIFHEAHEEEEEAETEEXTEEEEHEENEE]S -

Index 5|

(S S OV ]

Manual Format SRBAZEERIT, - - P.2 | STEP13 Installation of Front End &SRS RMAME - - - - P.17
Symbols Used Throughout The Manual AF5REREE - - - .. P.2 | STEP14 Installation of 2-Speed Transmission Unit f&52EE5%H ---- P.18
STEP1 Front Differential AZ5%4A / Rear Differential #2=% -~ ----—----- P.3 | STEP15 Installation of Fuel Tank f&&HAE - - - - - - - - - - - - - P.18
STEP2 2-Speed Transmission Unit 2 B¢85%ME P.3 | STEP16 Engine Set 5[&ER=38S . P.19
STEP3 Frant Differential Unit BIZ®fE -~ - - P.5 | STEP17 Muttler & Fuel Tube HESEME . P.20
STEP4 Front Suspension BlEERAE - - P.5 | STEP18 Throttle/Brake Linkage EIfRISHFS /28R - - P.20
STEP5 Rear Differential Unit &&%&78 -~ P.7 | STEP19 Front Bumper HIF3E4R / Front Body Mounts BIERYSAT - P.21
STEP6 Rear Suspension EEESAME - . P.8 | STEP20 Tire / Wheels igf5mimesy -~ P.21
STEP7 Shock Absorber BES8@ -~ PA0| STEP21BodyShell 888 P.22
STEPS Steering Bellcrank @@ -~ P.12 | TOMAHAWK EXPLODED VIEW IBFEIERR - P.23
STEPY Steering Servo BHERI | ThrotlelBrake Control Servo 1875 | SEERH - - P.13 | TOMAHAWK VX PART LIST BERRER - - P.27
STEP10 Radio BoX B -~ P.14 | TOMAHAWK VX OPTION PART LIST BEZBHZRET - P.33
STEP11 Installation of Rear End 8% EESRE - P.16 | WHEEL & TIRE OPTION PART LIST B IE LS R RET - P.34
STEP12 Installation of Radio Box ft5&tE - - - - - --- - - P.16

Tools Included AN T A

S

Hex Wrenches
1.5/2.0/2.5/3.0mm
NAERFE

Tools Required For Assembly #H3%##{Z T H

Philips Screwdrivers [\Jl:aehdle Nose Pliers WireEutter Hobby Knife
(LIW/S) R 05 EREET
+FiEF
A f il
/N
[T Super Glue Thread Locking Adhesive e
Lexan Body Curved Scissor Ruler (CA Glue) (Threadlocker) AR ()
EREAE R REZR e DAt i ’

1




Thunder
loer

Manual Format ZREBZSFEH 5 I\

How to read the instruction manual?

RIAEEE

A: Indicates the assembly step number and the
parts that are to be assembled.

B: Displays actual size drawings, and part
guantities used.

C: All parts, except screws, are identified by its
order numbers. When purchasing spare parts,
identify the part required and cross reference
this to the spare parts list in the end of this
maunal, which shows the purchasable spare
parts and the corresponding order numbers.

D: This instruction manual uses several symbols.

Pay careful attention to them during
construction. Details are given at the bottom
of each page.

! RTEYP R R AT BRI

: ENERHBRIYRGEAEE

1 B IRUR E M SRR RE R

EEKREIRIE

D: R{FERBATT RO EERANERE A LR A

E FRGPEEM R NETIRESR

oW

Symbhols Used Throughout The Manual 755788

Cut off shaded portion
/ &KAEETEDED

LY Ensure smooth, non-binding movement when assembling
]

Apply C.A Glue
FERREZIEES

P~ Y Apply silicon oil
b oil HREEIERAH

Assemble as many times as specified
2 KIETEETEREE

Assemble left and right side the same way
ZafiliaEE

SNEAY

OX Assemble in right order
WO i TIEE R

@)

7

Drill holes with the specified diameter

- KRR TE

S Hint
@

Example ZRBREEH

@ Front Suspension BIEE ®HRiE

D -
@ 10x15x4mm
Ball Bearing
E
@ 8mm
Ball Stud
EREBEE
[ @
@ Caster Block Bushing
CEUiHE
(i ()4
@ 3x12mm
BT Machine Scraw
EE 3R

oA

In the chassis set, these dog bones have been assembled in one-piece unit.

IR EEE

Pay close attention here
FEARTR
N\, Cut off excess
FERERE D
\
Apply threadlocker
{HFRIEHH ORI
]
)

Apply grease
“ FEREESHE Em)




YOMAHAVMIK?

m Front Differential BiZ&#H / Rear Differential £Z=3%&#H [
'HHHHHH"H T @ """"" 8

@ 2.5x14mm
F/H Philip Machine Screw
R+ SIRA

@ 8x14x4mm

Ball Bearing
B

@

@) 3x5mm
Washer
BE

| Qv

®) 4.4x0.8mm
O-Ring
OZNR

® 3x19mm
Pin
8

You may also use silicone oil to replace grease for the differentials. Fill up to 80%. We
recommend using #7000 silicone oil for the front differential and # 10000 silicone oil for
the rear differential. Change the viscosity of the silicone oil according to track conditions
and your driving style.

RO K BB AR E R SR HRR N RRHE R G R =0 - BIBEIFRERZEB
ZEAE T RN\ DRENED - ERREER TRIEFEECA#70005E =X H - 8=
SEHRFF#100003R2 =R - ZRIVEZSNRE - R KIRFEERIRFEEER
EEESRE I HRREEERSE -

m 2-Speed Transmission Unit 2EX585R#8

AR -~ \

(12 Speed Spring '
Pltecindii

O ___________________________

2 3mm 97\'
Clutch Steel Ball Q/
%EDFE.FTEMI% @\@ o —\ O

@ 3x6mm @ @;
Cap Screw Put the clutch steel ball into the hole on the 2-Speed clutch.

BRE R Next, tighten the set screw to the 2-Speed spring until the spring
bottoms out, then unscrew 1 1/2-1 3/4 turns. This is the factory
setting of the 2-Speed. Adjust accordingly to track conditions.
HEERAIRR EERENARSESIE - SEEEHEE
[E&ERRRA1 1/2-1 348 (R FEDSEERARIE - WIS
AGEBEELRA) - EMRIIR ARG KRR IBIE IR -

5 ] 3 Hint
RS HERER

Assemble as many times as specified
Xz KISTEERHE

| Bl Apply grease
u FREENE (&0)

Assemble in right order

Must be purchased separately ON
X R RESE RO 27 e




Thunder
liger

m 2-Speed Transmission Unit 2EX585R#H

@ 2.9x1.8mm
O-Ring
ORUIR

& _
O — %\

8.

ON
a2

%)

-2
L

(2 5x14x5mm

Ball Bearing [ [ Ml (a2) e 6

B @ 25x5mm

F/H Philip Machine Screw
_________________ 2 TR+ i,
i Q- al|-®:

@ 6x9mm ® 4x6mm =

Washer Set Screw Firmly tighten the set screw onto the flat spot.

2 MENSAEERN | @ ms e Es T E b

"'IIIIII\I\I\\I\I\IIIIIIIIIIII\I\I\\I\I\IIIIIIIIII\I\IHI\I\IIIIIIIIIIII\I\IHI\I\IIIIIIIIII\I\I\IH\I

@ 3x25mm
BT Philip Machine Screw
EEE+ZRH

@ Brake Cam
SE iR

@) Brake Pad
HERA

@) Brake Screw
HERF EER

o (b g—

im O 2

4

[ Top View
FRE

©

Y

©

©@

-
RN

e

Ol©

-

Brake Disc

HEH )

m 2-Speed Transmission Unit 2EZ 4R

Note Direction
This side face forward.

LLENEART

Apply threadlocker
{F FRIRAHBIREE

Q) Assemble in right order
MO = RiKIERRE

3"

Pay close attention here




FOMAHAVWIK?

m Front Differential Unit BiZ5E5g @

D) || im @ 2 g
/ @ 6mm(L) ® ®
Ball Stud
@) 5x11x4mm RGN ] |
Ball Bearing - 1 <>
s (o (<) - 4 Rig=%
|l @ ______________________ 1 ® 3x12mm J ' :
BT Philip Machine Screw i NS, | o
@ 2.5mm [EEER = N ! L ®
E-Clip2. VA BN
ERUIER / (.‘\ l‘ A
) @-a || () : N
@ 2.9x1.8mm o " <
O-Rin T i
ORI ® 14x10.50.1mm Adjust the
EIRFEEBA backlash with the
shims.
/’ PSR EE =R ae
B IRTE

B D H

-
»

%

* Leave one unit of drive axle for

later step.
\B——0  Shedimseromer

m Front Suspension BlEE %Ml

@ Inner Hinge Pin
wEm

Ofm @

@6mm(s)
Ball Stud
TREARE

@3x10mm
F/H Philip Machine Screw
FE+FIRSH

Factory Set-up

Roll center adjustment refers to
Pages
ERNRESESEEr O
A

[ Hint | Bl Apply grease Assemble as many times as specified
:Q: BEET m FREEHE &) Xz KIETREPTERE




) Thunder
Tioer

m Front Suspension BIEEETRMAE  (Front Shock Tower)

(AnEEEE 4D

@ 3x10mm
BT Philip Machine Screw
[EEERg=

@ 6mm(L)
Ball Stud

inn BEREE {For Right)
m Front Suspension BIEEREMIE S

@ 10x15x4mm
Ball Bearing
BhF

@ smm(L)
Ball Stud
2GS

[@ ------------- 4

@) Caster Block Bushing
CHUBRRE

@ 3x12mm
BT Machine Screw
BSE+UgH%

*%/—J—_\ "R"

Marked "L"
*;E/—J—i\ lILI|

In the chassis set, these dog bones have
been assembled in one-piece unit.

[REREHEC 5T

Assemble left and right side the same way R Hint | Bl Apply grease
AEE@U%@{W@ ‘@ P RS G




FOMAHAVWIK?

m Front Suspension B Tl

@ mm(L)
Ball Stud
EREREE
o @ 2
@ 2x4mm
BT Self-Tapping Screw
BB TFRESM
—
©) 2.5x20mm
Quter Hinge Pin (Front)
SHEEE E T

@

(For Rig:%
(GHIAEf

£

~

Marked "S-CM" | =
2T "S-CM" =2

@ 6mm(L)
Ball Stud
BREAREE

@ 3x12mm
BT Philip Machine Screw
[SEERgERS 5

-------- 4

@ 14x10.5x0.1mm
Diff Shim
ERIERA

Adjust the backlash
with the shims.
IR = RS AEE
ERESER T2 FRE o A
DHIR -

Assemble Earlier
Refer to Page 5
£E285H

ZHEHIBHER

L&

Assemble left and right side the same way

Apply grease

I Hint
FREEHE (EH) BEETR




) Thunder
Tioer

BE

m Rear Suspension &1

Roll Center Adjustment:
AR REN I

o s
:@:
By replacing the suspension arm mount
bushings (setup of roll center), you can
acquire different handling and steering
responses according to the different track
conditions. The kit included various spare
bushings for your further replacement.
EONSREEMERNEE TR
LW SEEREETS [ B2 S L
BEETNABERRIEZEK -

PIENN

il

Ojm ©
@6mm(S)
Ball Stud
DREERE
- )
2 3x10mm
F/H Philip Machine Screw|
SFEEFIES
ﬂ .......
@ Inner Hinge Pin
wE

Marked ", ."
Toe-in 2.5
ER e AEES

L&

™ 10x15x4mm
Ball Bearing
LIPS

Cimw ©)-2

2 6mm(L)
Ball Stud
BREAREE

BE

m Rear Suspension &1

“ Always adjust the front and rear bushings
2 at the same time. You car may not run
&'—%%ﬁﬁ /® stable if front and rear bushings are
unbalanced.
BEEEENE RS RBIE - R
BIHVESESIZ 0w TR VNI -
Rol - Medium |ypq 1o -
gﬁ?ﬁ%n Low | Mid. Low Fadoly k) Mid. High| High
WILE RE | BE |SLEL WS | BS
EN\YPN L)
mount I\ >
bushings r\ r\ r\ m h
ticlclele
=72 AN AN,
Track | Low Speed Track <¢——— High Speed Track
B |3 - > SiREE

In the chassis set, these dog bones have been
assembled in one-piece unit.

REEFBECTERY

Assemble left and right side the same way
ZHAIEHFER

L&

Pay close attention here
FEAERLR

W Hint

8



FOMAHAVWIK?

m Rear Suspension & iEE M miE

....... 2 (Rear Shock Tower)

(BBERes~TR)

@ smm(L)
Ball Stud (PD9104)
TrogHEz

(@)

@ 3x10mm
BT Philip Machine Screw
BEIE+ZIRHH

(R —

@ 2x4mm
BT Self-Tapping Screw wiwasher
EIE+Z2EIEH

Marked "S-CM"
=T "S-CM”

@ 2.5x22mm
Outer Hinge Pin (Rear)
BT

(For Right)
CBRIREMED

@
m Rear Suspension &EEE R z
X

o Oht
D Body Clip D

ERREUIEE
(o &) 2
2 3x8mm

BT Philip Machine Screw (Rear Body Post)

EE+FIEH (BERZE)

@

Adjust height to suit body.
AR RENGIAR T RERR

Assemble left and right side the same way Assemble as many times as specified
A EFEAAEE Xz i ERTEHE




Thunder
liger

m Shock Absorber iEZE2248

I [ Ty -4
@ Shock Shaft ‘i - .

RS

® Shock Eyelet
R

) @

@ 2.8x1.9mm
O-Ring
OBliE

Cover the shaft with cloth before

griping it with pliers.
X“‘ fEFREIREER: - SILIAMmNEE
e - DOBSE DR AR EHEE -

the shaft
BELZEAR -

Attach the shock eyelet onto the shock
shaft until it reaches the mark line on

IR eaRR M A B E E BREA

Silicon ol p|| down the piston and
2 slowly fill in the silicon oil.
The factory set-up of the
shock is #500 of silicon oil
for the front and rear shock
absorbers.

Add silicon oil one more
time up to the brim.

SHEROEEEEBISR | Ensure e piston move

Bl smoothly.

EYEEHET - FBTIEE
ERBEEEH T - RS T
NEESHTERN -
FRGE SRR EARREE
ERES{EEFA#500 FREVH -

Piston E& *

Then gently move the shaft/piston
up and down to get rid of the
bubbles.

BISH S EREEH TR
FRERCRERERELGHXK -

=ERHIREER

=S

Put the shock bladder onto
the shock body, wipe off
excess oil and tighten the
shock cap.

RSN EERER L
il NS - BRI S8R
Zh9H i iR T

R B 5

2mm

¥ GremmBERER AR AR RN R o T

(I Use 6 mm preload spacer for front. Use 6 mm preload spacer for rear.

Compress the spring
and install spring cup.

1§ TEMEEETE

ETH -

‘: HHERET EREIERIH

. '

d oil

(Y Hint - Apply silicon oil Assemble as many times as specified
X“‘ KIETEERTRHE

10




YOMAHAVMIK?

m Shock Absorber iEZE2248

\ ¢ J‘ R

£ >3

(EREEEE AR RGeS
(Rear Shock Absroers)
(R EESRBRERRES)

(Front Shock Absroers)

11




) Thunder

II_C.ef
: N
(] i
m Steering Bellcrank iE@ARE#E Top View
7/ F1RE
Ofjm @
@ 6mm(L)
Ball Stud
EGES
o) 2 Rear
N IhE# %
2 Swing Post Screw
SRR E R R
@) 5x8x2.5mm
Ball Bearing
=
Side View
HIRE
J
Note direction
AEERSO
m Steering Bellcrank & OHRA#E
(o ()
@) 3x8mm
BT Philip Machine Screw
[EEER g
Front Chassis Brace
"|IIIIII\I\I\\I\I\IIIIIIIIIIII\I\IHI\I\IIIIIIIIII\I\I\IHI\I\IIIIIIIIIIH 2 RIHEER
2 3x18mm
BT Philip Machine Screw
[SEER gt
N " Marked "S-ST"
Marked "S-ST =R "S-ST"

ER "S-ST"

Pay close attention here LY Ensure smooth, non-binding movement when assembling
FERESR @7 EERTEEE

Apply threadlocker | Bl Apply grease
{FRIRHH PR “ FREERE &0

12



JOMAHAVIKR ?

Steering ServoiZE ISR / Throttle/Brake Control ServosHFd/SRES (T i
() -t
@®3x12mm

F/H Self-Tapping Screw
B IRHR

Marked "T"
T

@ 3x10mm
F/H Self-Tapping Screw
SRR+ IR

@ 6mm(S)
Ball Stud
PGl

Neutral

EahvE

HEllZNII
o L

oJo

Neutral

hi7Es Note direction
e Markeg T
HEAR#E90° g R

@T{% Yo

oJo]

Marked "T" for Thunder Tiger stock servo. Find the appropriate servo horn mount for your
servo from the chart below. Install the servo horn arm with the stock mounting screw.
See the graphic for the correct neutral angle.

FERTERRBEREER - F2EVRESESSKERERBETERLRE - A&
B SHARHMTERE L -

FIRARHERERRERRPIME f90E) -

Steering Servo Type Servo Horn Mount TH/BK Servo Type Servo Horn Mount
B[O fal AR NIIFEE SHPS/ SR el AR HIAREE

ACE R/C S1903/ S2008MG | T Ace R/C S1903/ S2008MG | T

ACE R/C DS1015/DS1313

ACE R/C DS1015/DS0313

Airtronics / Sanwa

Airtronics / Sanwa

Futaba

Futaba

Hitec

T 4 >4
CCCCC

Hitec

T > |
C/CCCC,

Pay close attention here
FEIRELSR

13




Thunder
liger

l‘||HHHHHHHHHHH\HHHHHHHHHH -------- 3

@ 3x10mm
BT Philip Tap Screw W / Washer
ETE T FREIRH

Thread servo cord through.

1S EAREGE AR/ E R EE S -

m Steering ServoiEQ{EIAR# / Throttle/Brake Control Servo;HFT /4% {El AR i

3 -~ Note: 'The use of the servo spacer may very

depending on the manufacturer's stock servo
you purchased. Check the servo to see if a
spacer is needed.

FE! BRETMEARERST—  FIREY
ZRAREFCES RS AREEFZE SRR
EREARERE -

e Airtronics / Sanwa
%ﬁ\ Futaba
©)

TH/BK Spacer

JHPY /| SRER(EIARIE RS

ACE R/C S1903/ S2008MG| thin

ACE R/C DS1015/DS1313 | thick + thin
See Note;
See Note:

Hitec See Note;

m Radio Box Biti=

B ) :
@ 2.5x5mm
F/H Philip Machine Screw,
FEE+SIR
||Imlummuulmumluuuuuuluuuumuuml @ ------------------ 2
@ 2x12mm
BT Philip Machine Screw
EEEggsalcd i

Connect as per instruction manual

EKRIASBIETS ERER BIRHEEG LIS

RX<» BATT
TH <> CH2

ST <«» CH1

S Hint
pl _ . EEESran

14



FYOMAHAVIK?

R
—
mn

Radio Box &3t

Batteries not included in the kit

Black to Black
Red to Red
EHE IR

P
—
fmnng

Radio Box &3t

D Body Clip
REUEHA

Thread antenna cord through the tubing
FEEBTEEREE

i

SRR

Antenna
KR

HREDER

T

=

pa =

@
—
@

e
[

2

=
c
<

=
©
@
n

o
o
>
©

o

Must be purchased separately
X NERBRE

15



hunder

19er

©

FEERERL)

=
=
=)

(Radio & Servo Tray Unit)

(G

%
Q_r—

b3

m3d

il {1

B =

oy i

W i iy

& R i

L= mmm =

c st

Q e [aa]

L Qi

[ UﬁE_ m

@ O @ ke

5 5 @ @

a4 o (e

N— g Y—

(o] o

c [

(@) o

= | 7 T 3 = [ e 3

o) m 5 ) m 5

= m » = : %)

i i ® 8 i 2

2 s e | £

IR . ® I
2 F 2
m% g=th E =1t
55 num_lm Ext
o e ﬂm_mﬁ, /vIAH“mm,_
=4 &b & I BF
© S ©

16




0
19
s i
m% . - ) \
S IF g (LRSI )
= PN |\
e oo,
//‘m‘\w‘ \\ /@/ \\\\\\\ /V
/ | " \
e
0t
5
O
2l
B2

Installation of Rear Brace #5143k

YOMAHAVMIK?

Installation of Front End {55814

N
i
{i
B
N
B od o~ -~ o —
: ; ; z ;
BB : = ; ;
3 @ 3 e 8 e 13
2 2 & Y Pg P2 -
5 = 5 @ 40 o 82 () 8x oo 8
@ ¥ = g R % © % @ v -
@ E®Ee s
&fh = egeh| &% o = e E S 3
EEL E £+ | s# EZL B EEft+ EE S
E 0 = © 0 O @ Eag = oL 2P.T a2
OVnA.TEu, = ﬂ_l_nu_ mwfﬂ me“m_uw_ = < Tl < T o
& o M = & m [ %wm_u Sl = SChF ST EF sS4
© I = © A ) TDe

17




Thunder
liger

m Installation of 2-Speed Transmission Unit #5526 %44

Do () - 2

@ 3x10mm
F/H Philip Machine Screw
FE+FIFER

Check O-ring Inside
sAsCIEEE NEIOBUIREBA

D (<) - 3

@ 3x10mm
F/H Philip Machine Screw
FEE+FRH

)@

(@ 2.9x1.8mm
O-Ring
ORUIR

[MMMMM] ------------ 1

@) 3x6Bmm
BT Philip Machine Screw
EIE R

I Tube Clip
SHEAR

@ Installation of Fuel Tank {55 3H58

Ll
7
%

L7
7
dl

Pay close attention here
TEERTR

18



FYOMAHAVIK?

@ Engine Set 5|ZEEFiSEE

Engine Assembly
SIEETE

®
|t © ‘
= ® 3mm ) ‘ ®
@) 5x8x2.5mm 2Ping Washer D e
Ball Bearing HEDE ‘
D4 ﬁe
| © =
O NN ... 1 — =
@ 5xBmm ?;l
@ 5x10x4mm Washer ==
Ball Bearing EETREE \Z‘ -1
A =
| @
@3mm
Washer
2E
[ m @) 1
@ 3x6mm
Socket Hex Machine Screw
M7 EEFEIRSH

® 3x10mm ‘IIIIIII\I\I\\I\I\IIIIIIIIIIII\I\IHI\I\IIIIIIIIII\I\I\\I\I\IIIIIIIIIIII\I\I\\I\I\IIIIIIIIII\I\IHI\I\I\IIIIIIII\I ----- 2

Socket Hex Machine Screw
PRI R 3x28mm

Socket Hex Machine Screw
A7 AEFE R

m Installation of Engine Set5 2273

@ 3x12mm
BT Machine Screw
BE+ R

Tighten the screws with one sheet of paper inserted
between both gears.

R BT ERRe s BN ER 2 E S -

ERE Hint
L] - f—
Q-

19



) Thunder

Il_cier
g e - Fuel Tube §iiHE
m Muttler & Fuel Tube HE2SELHE A |
Fuel Tube & Tuned Pipe ﬁ 2 . [ 3
D () -1 |

@ 3x10mm
F/H Philip Machine Screw
RIS

i

(@ M3 Lock Nut

1FERIRIE Pressure Tube [OJEE

Tube clip HEH

Cut the silicone tube to 265mm length
for the fuel tube.
HmERLN265mme RE NS
Cut the silicone tube to 195mm length
for the pressure tube.
HEREZUN195mme REMSOEE
Pass tube through tube clip. Squeeze
the end of pressure tube into the hole in
the tuned pipe about 10mm.
EREEERHER CTEOEEEA
HEREQEEL AN 10mmBEE

m Throttle/Brake Linkage 2R {4 HFY / 2XE5iE1E , %@
(Brake Linkage) :

i

—
]
9

] 4 (SRESER)
"""""""" 1 (Throttle Linkage) %%

D 3x6mm (EIRESERIRIE)
BT Philip Machine Screw
ESE+ g

O Cut off excess Il Hint
"20\“- smzsms K MasEn

20



YOMAHAVMIK?

B EBERRIERRZIRER

@ Front Bumper Filf5#E4R / Front Body Mounts BIEERSSZAE  Adjust height to suit body.

%) / ~
@ 3x10mm By

F/H Philip Machine Screw @

FEE IR
D)2 by
@ Body Clip

ERRREUEIA
D (35) s |
@ 3x8mm % > 3

F/H Philip Machine Screw .

B SIRH K ® g/ /

Tire insert foam

BRRGIEHR AR

Install the tire onto the wheel. Glue the tire to the wheel with instant glue in four spots around the tire on both sides.
1EREG (ERH) HEmEHES W ERIE DRSS -
Warning: Follow the adhesive instructions for proper use and safety. Wear eye and hand protection.

ZE! CRAREZBRBEIEZE BB LFERERRIEEGRE -

Y Hint Apply C.A Glue Assemble as many times as specified
@ EEis ELEET N | [ e

21



hunder

19er

©

L&

Tire/Wheels §fl6 5 imES

gese . -u
L3& o5
£833 g,iwm
= grbs KR
] 2EfE dum

st X2TX'0 EH
~ o < oL LR
: () i EZ230 RN/
; : cfoe mEak
; 2 H Eree K -
= ' sog? wz
= : 3855 SR
O) $= m s528 ERE
R : goes©o i 13 i
= BE : D0 o . EME
= ; meﬂtwmﬂﬁ

H L F=}
o EEcEs e
el@m . zEERCEms
ETHE 2 TEELENVM
SR ESm goz=EE iy
Q vp € pEim AN
Jok < = FpSi2iimy
© N ) 28 2SS HIWE
ES32sRERE

A& -

=+,
=

Body Shell E2

ERRREUNEIA

o @)

@ Body Clip

]
ol

BE+SRUERA

@ Round Tap Screw

—
[k
4=
eb]
£
B
~
~
2
=
Q
@
Qo
o
(b
=
=
=
=
=
o
©
Q
=
=
[m]

Assemble left and right side the same way

ZHRIBHER

L&

HRED R

=r
=
)

Pay close attention here
s

22



o FHIBIIFELISE Y ¢ RSB @S B RS i ¢ M 2B R BT B S B BN T

- ERLYE\EMEE O Bl St > Mg Sy

*82110U Joud INOYUM SUI03E41938dsS SBuUeyd 0} JyBL Sy} SAISSBI @M pue S Ino spelBdn 01 Buppom
Ajueisuad st 1ebl | J9puny] *s84nlaid 8yl Ul UMOYS 9SOY) WoL) AJeA Aew 11y JNOA Ul S|88YM pue Saa1) 8y

€,604d
oLiead

¢,06dd

m:mn_a
N:mon_ Q
¥-10990d veLead

69904d
8.064d

€.06dd

$2060d enaq  C rowead o e eesiad
g paosag  72060d

9cl6ad

E%Ej \_- ) },.,,
e

<>

¢806dd
¥8064d

ATgaIN3ISSY LNOYd

23




2
2]
=
L
/)]
N
g
L
—
Q
[+ 4
2
[+ 4
T

PD1534

REAR ASSEMBLY

L \MQ S
T ‘/ 7S, 8 ‘: i

24




CHASSIS ASSEMBLY

— PD9089

Batteries Not Inoluded

25




>

)

—

Ilu | Y
2 Moo N
<< ‘ )

x ‘ |

=) 3 g g g . g e 8

d" £ -t 3 > 3 >

E,E l : : i i e & o

ENGINE ASSEMBLY

WA
s

>
.
///
>
’ ////
S
S \
)
Wy
,
wn
S
N~
a
o

PD9062
: PD1572
PD9063

()N T—
R =
\O\ S

PD9089

D
ey

-
2 2
g (/7]
o (/7]
’ .
5 2
; 2
; 9
X m
= 23]

26




TOMAHAWK VX PART LIST

(10)

(10)

4) 4)

(4)

1.2 1.3 1.4

PD8088 SHOCK CAP

PD8093 SHOCK BLADDER
BESZRE

PD8098 SHOCK PISTON SET

PD9051 DIFFERENTIAL CASE
ZRaTHE

G G
o G
G

0100
@@ » »

O 0 00 o ®
PD9052 REAR BULK SET PD9053 FRONT BULK SET PD9054 OUTDRIVE CUP SET  PD9055 DIFFERENTIAL GEAR SET
BERFE NS AR E TN EE SEEHE ZR B

PD9057 DRIVE PINION SET 13T
ZRNEEEE (137)

PD9058 DIFF SPUR GEAR 34T
AL (347)

PD9059 ONE WAY BEARING SET
=L

PD9060 1ST/2ND SPUR GEAR
ESEE

7, ) e @
s 0

0 0

PD9061 2 SPD. CLUTCH HUB

PD9062 2 SPD. CLUTCH SET

PD9063 2 SPD. DRIVE SHAFT

PD9064 CTR DIFF. COVER

B

70,
@5

EERE A RS R EESE BN CRERE P&
S
@@} W\\)
§
§
S

:

(R

PD9066 DISC BRAKE SET
FIEE4R

PD2067 2 SPD. CLUTCH BELL
BiosE

FeEmHE

PD2069 1ST/2ND PINION GEAR
Bt Seseatn

PD8070 CLUTCH SHOE SET
Bt SasFE e

PD2071 ENGINE MOUNT
5| &R

27

PD9072 BUMPER SET
BIRSERR



TOMAHAWK VX PART LIST

PD9073 URETHANE BUMPER

PD8074 SHOCK TOWER SET

PD9075 FRONT SUSP. ARMS

PD9076 REAR SUSP. ARMS

SRR BB AR BIEER
o) S

N : >
/) ’)) Q
L)/ J @
= E?/

BoE

PD9078 CASTER BLOCK SET

PD9079 FRONT UNINI SHAFT
Ail{EENEH

PD9080 QUTER HINGE PIN SET
EEGTHE

CEUEERE
)

&
8 G

(8)

Q )
(4)

PD9081 UPPER LINK SET PD9082 SUSP. ARMMOUNT BUSHING  PD9083 INNER HINGE PIN SET PD2084 FRONT TOE PLATE
HI124R BEnE e RIEEAR(0°)

I
L)
= -

~

PD9085 REAR TOE PLATE PD9086 SWING RACK SET PD9087 SWING POST SCREW PD2088 CTR. DRIVE SHAFT SET
BIEAR(2.5°) BEEE e o E &Nl

i\ig

FEFE Y

iiri e
PD2089 CHASSIS BRACE SET PD9091 SWITCH PLATE & SPACERS
fRARRE RimRE i EZsR 1 BiMS

PD9093 CHASSIS
BRE

PD5094 REAR UNINI SHAFT
#&iIE2NE

28

PD9095 FUEL TANK
HfEE

PD9096 MUFFLER
HEEs




TOMAHAWK VX PART LIST

SOFT 2.5x1.8mm

PD9097 SILICONE TUBING

PD9098 MANIFOLD

PD9099 SHOCK SET

PD9100 SHOCK SPRING BLUE

)
% "t Y

B HREE SEREEH ERERE - B
ZI 2 2 S S S
B N e W Y i
B 8 A EER
(4) (4)
@ S
Gz s A % % § § §
(4) (4) N N
PD9101 SHOCK SHAFT PD9102 SHOCK ACCESSORIES PD9103 SHOCK EYELET PD9104 BALL STUD (L)
R g =SS AL EESSTREERMR IREERE ()
o)
(0 @

PD9105 BALL STUD (S)

PD9106 TH/BK LINKAGE SET

PD9107 STEERING SERVO HORN SET

PD9108 TH/BK SERVO HORN SET

Q

w‘(@ “‘"“’uﬁ(@(@

@

EREREE (38) SHPYATENIRE EORnEEEE PSR AR

PD9110 HEX ADAPTER SET
T BRI S

PD&601-R 5-SPK WHEEL ,26mm(C/R)

PD9112 10-SPK WHL ,26mm(BLACK)
10/MERER , 26mm ()

-
/

/ /

74

=/

bMERER , 26mm (BIEHL)

PD9113 8-SPK WHL,26mm(BLACK)
BITERES, 26mm (B)

PD9114 PAINTED BODY SET
TERiEE% » SKYLINE Z-TUNE

PD9115 CLEAR BODY W/DECAL
B R + SKYLINE Z-TUNE

PD9116 DECAL SET
BE#E » SKYLINE Z-TUNE

PD9117 PAINTED BODY SET
SEREERY + NISSAN 3507

PD9118 CLEAR BODY W/DECAL
BRETHREE  NISSAN 3502

PD9119 DECAL SET
BS#E » NISSAN 3502

29

PD3120 PAINTED BODY SET
SERVEERR ¢ Nismo GT-R (R34)



TOMAHAWK VX PART LIST

GO | pDe131 M2.6x 10(20)
=
S| | PD9132 M2.6x12(20)
CTP. TAP SCREW
FEERE &M
PD1569 2.5mm(20)
PD0978 4mm(20)
PD9121 CLEARBODYWDECALNsmoGTRRY) ~ PD9122 DECALSETNismoGT-R(R3)  PD9134 1/10 SLICK TIRE WIFOAM  E-CLIP
BB R BEAE FtEERS26mm ERNR
PD1683 M3x10B (20
X108 (20) PD8178 D2.9xW1.78(20) PD0980 3mm & PD0982 SMALL(20)
PD9133 M2x4B(20)
BT P. TAP SCREW O-RING SPRING WASHER NYLON STRAP SMALL
B3 E2EEM ORUIR HERE EERH
PD0668 M3x10 (20) ( PD0973 D4 (20) ﬁ I©)
PD7193 HNLRS5 (20 " |PD1244 3mm
PDO0669 M3x12 (20) ' PD1199 D3B (20) @ =7
BT M. SCREW WASHER BODY CLIPS LOCK NUT
E S EENyav=EL T E] REYEHIE 1FRAIRIE
PD9128 dBxD1 2xW4(4)
PD2488 M3x18B (20
PD9129 d10xD15xW4(4) PDB307 M3xEB (20) (20)
.| PD7441 d3xD14xW4(4) PD1338 M3x128 (20) PD0380 M3x25B (20)
ﬁ PD1598 M4x4B (20) @ PD7419 d5xD14xW5(4) PD7475 M3x10B (20) PD1534 M3x12B (20)
PD9126 M4x10B (20)
PD1002 d5xDEXW2.5(4) PDO123 M3X28E (10) PD1533 M3x10B (20)
PD9130 d5xDEXW2.5(4) PD7455 Méx12B (10) PD1532 M3x8B (20)
PD7486 d5xD1 1x\W4(4) PD9127 M3x6B (20)
PDO874 d5xD10x\W4(4)

SET SCREW
e NVASE LS o

PD1191 M3x8B (20)

PD1192 M3x10B (20)
PD7081 M3x12B (20)
PD9124 M25x12B (20)
PD9125 M25x5B (20)

CT P.M.SCREW
FoE+ IR

BALL BEARING

RERENR

30

SKH.M SCREW
SVAVEELEZ o

BHP SCREW
BRE+ SRR




@ "_},‘:,‘:"e‘ TOMAHAWK VX PARTS LIST

PART# DESCRIPTION DX ZH NOTE
PD9051 FRONT BULK SET BIERfE =R
PD9052 REAR BULK SET BEERE LI TEE
PD9053 OUTDRIVE CUP SET EEHE
PD9054 DIFFERENTIAL CASE PN |
PD9055 DIFFERENTIAL GEAR SET =RAE
PD9057 DRIVE PINION SET 13T =%\ (137)
PD9058 DIFF SPUR GEAR 34T ER AR (34T)
PD9059 ONE WAY BEARING SET ESmEEEEE
PD9060 1ST/2ND SPUR GEAR 43/38 FESIRIE(43/38T)
PD9061 2 SPD. CLUTCH HUB T ED R AR
PD9062 2 SPD. CLUTCH SET B
PD9063 2 SPD. DRIVE SHAFT PESSE R
PD9064 CTR DIFF. COVER ZEpE F2
PD9065 CTR DIFF. MOUNT 2R

PD9066 DISC BRAKE SET FI|E54E

PD9067 2 SPD. CLUTCH BELL HoRsE
PD9068 FLY WHEEL Fedmia

PD9069 1ST/2ND PINION ,17/22 GEAR e
PD9070 CLUTCH SHOE SET Bt SesFRERE
PD9071 ENGINE MOUNT S EE L
PD9072 BUMPER SET BIRGIER
PD9073 URETHANE BUMPER BoiEERR
PD9074 SHOCK TOWER SET ﬁ Ese o
PD9075 FRONT SUSP. ARMS mRs4n
PD9076 REAR SUSP. ARMS 1§ 2
PD9077 STEERING BLOCK SET EORE

PD9078 CASTER BLOCK SET CEUEEA

PD9079 FRONT UNIVERSAL SHAFT BiI{EENEN
PD9080 OUTER HINGE PIN SET BEEtE

PD9081 UPPER LINK SET g

PD9082 SUSP. ARM MOUNT BUSHING EEEE
PD9083 INNER HINGE PIN SET Pa=r

PD9084 FRONT TOE PLATE,0° u?ﬁ%ﬁfﬂi (0E)
PD9085 REAR TOE PLATE,2.5° ISR (2.58)
PD9086 SWING RACK SET @%nmmﬁ
PD92087 SWING POST SCREW AT

PD9088 CTR. DRIVE SHAFT SET ook {EEhEn
PD9089 CHASSIS BRACE SET FHTEIRIE
PD9090 HUB CARRIER SET TRUREE

PD9091 SWITCH PLATE & SPACERS FFEERRHE
PD9092 RADIO TRAY Bis=
PD2093 CHASSIS BRE

PD2094 REAR UNIVERSAL SHAFT % {EEEN
PD9095 FUEL TANK SR

PD9096 MUFFLER HEE

PD9097 SILICONE TUBING =SSR
PD9098 MANIFOLD HEREE
PD9099 SHOCK SET ﬁ o el
PD9100 SHOCK SPRING,(2.5x1.8mm),BLUE EESEE (2.5x1.8mm) E SOFT#R
PD9101 SHOCK SHAFT ﬂ =asi
PD9102 SHOCK CAP & SPRING COLLAR mEErE
PD9103 SHOCK EYELET HEEPRIENR
PD9104 BALL STUD,L REERE © B
PD9105 BALL STUD,S BROERE - 55
PD9106 TH/BK LINKAGE SET SHPISREEIRE
PD9107 STEERING SERVO HORN SET EOIREERE
PD9108 TH/BK SERVO HORN SET SHFSRIREER
PD9109 BODY POST SET Bt
PD9110 HEX ADAPTER SET PRV B vy

31




@Wer

Toer

TOMAHAWK VX PARTS LIST

PART#

DESCRIPTION

XX &

NOTE

PD9111

5-SPK WHEEL ,26mm(CHROME/RED)

5TEREY ,.26mm (FIEHD)

PD6601-R 10-SPK WHL ,26mm(BLACK)

10/TERES ,26mm (2)

PD9113 8-SPK WHL,26mm(BLACK) 8/TERE: ,26mm ()
PD9114 PAINTED Z-TUNE SEAXEERY + Z-TUNE
PD9115 CLEAR Z-TUNE W/DECAL ERERMASHR - Z-TUNE
PD9116 Z-TUNE DECAL SET AG#E - Z-TUNE

PD9117 PAINTED 350Z STRYESRFESRY » 3502
PD9118 CLEAR 350Z W/DECAL BIAER P AT » 350Z
PD9119 350Z DECAL SET BHAR - 3507

PD9120 PAINTED NISMO GT-R R34 SERYEERREERE + NISMO GT-R R34
PD9121 CLEAR NISMO GT-R R34 W/DECAL EIASEEYR AL - NISMO GT-R R34
PD9122 NISMO GT-R R34 DECAL SET AG#% - NISMO GT-R R34
PD9123 SKH.M SCREW(20),M3x28 A7 EIE5(20),M3x28
PD9124 CT P.M.SCREW(20),M25x12 FIE-SIE#R(20),M25x12
PD9125 CT P.M.SCREW(20),M25x5 "Eﬂ—?@?%‘r(m) M25x5
PD9126 SETSCREWM4x10 | @ IR A IEER,M4x10
PD9127 BHP SCREW,M3x6 BEISE -S4, M3x6
PD9128 BALL BEARING(4),6x12x4 RERENF(4),6x12x4
PD9129 BALL BEARING(4),10x15x4 REREEX(4),10x15x4
PD9130 BALL BEARING,5x8x2.5mm RERERF,5x8x2.5mm
PD9131 CTP. TAP SCREW(20) ,M26x10 EIERETSIRM(20) ,M26x10
PD9132 CTP. TAP SCREW(20) ,M26x12 FEERE-TEMK(20) ,M26x12
PD9133 BT P. TAP SCREW ,M2x4 BB +20% 5, M2x4
PD9134 1/10 SLICK TIRE W/FOAM,26mm £5ERE,26mm

PD0669 BT M. SCREW(20),M3x12 FETEAN7AEAR(20),M3x12
PDO0880 BT P.M. SCREW(20),M3x25 BITE+31%44(20),M3x25
PD0874 BALL BEARING SET, d5xD10xW4 Eﬁmﬁ d5xD10xW4
PD0832 SET SCREW(20), M4x6 | 4 HEEABIRHR(20), M4x6
PD0961 SET SCREW(20), M3x3 | & MMIEA 7 VELRER(20), M3x3
PD0973 WASHER 4mm T 4mm

PD0978 E-CLIP(20), 4mm EAUIDEE(20), 4mm
PD0930 SPRING WASHER HEDE

PD1002 BALL BEARING SET d5xD8xW2.5 REREE d5xD8xW2.5
PD1191 CTP.M.SCREW(20),M3x3 FIE+SURHR(20),M3x8
PD1192 CTP.M.SCREW(20),M3x10 SEEESEH#(20),M3x10
PD1244 LOCK NUT, M3 1-REIRE, M3

PD1338 SKH.M SCREW(20),M3x12 A7 VEIRR(20),M3x12
PD1532 BT P.M. SCREW(20),M3x8 EITE = 1%1#(20),M3x8
PD1533 BT P.M. SCREW(20),M3x10 BIZE1+-5184%(20),M3x10
PD1534 BT P.M. SCREW(20),M3x12 BITE+5%14(20),M3x12
PD1569 E-CLIP(20),2.5mm E’*”?Dlﬁ(zo) 2.5mm
PD1598 SET SCREWS(20),M4x4 | = HEOEMN BIRA(20),M4x4
PD1683 BT P. TAP SCREW ,M3x10 BEE+S2EIZH M3x10
PD2488 BT P.M. SCREW(20),M3x18 BESE+371R#(20),M3x18
PD6307 SK H.M SCREW (20),M3x6 A7 VEIEH (20),M3x6
PD7081 CTP.M.SCREW(20),M3x12 EE 1% %#(20),M3x12
PD7193 BODY CLIPS, HNLR5 RAESE

PD7419 BALL BEARING SET, d5xD14xW5 HEIREE, d5xD14xXW5
PD7441 BALL BEARING SET, d8xD14xW4 KB, d8xD14xW4
PD7466 BALL BEARING SET, d5xD11xW4 REREA, d5xD11xW4
PD7469 SKH.M SCREW(10),M4x12 A7 ABIE#(10),M4x12
PD7475 SKH.M SCREW(10),M3x10 A7 VEIRAR(10),M3x10
PD8178 O-RING ORIR

32




TOMAHAWK VX OPTION PART LIST

A
<
PD9140 FLAME DECAL, BLUE ~ PD9141 FLAME DECAL, YELLOW ~ PD9142 FLAME DECAL, RED PD9143 CFRP BUMPER TOP PLATE
SWIBERGHR L B MR, = WIBRAHR AT BIRGHE AR

a$ T § ,?

o _7

PD9144 CFRP FRONT SHOCK TOWER PD2145 CFRP REAREHOCK TOWER PD9146 EERP BULKLOWER COVER  PD9147 CFRP FR CHASSIS BRACE
REE £ TR SR iR
&2
~ ey,
&L S
€
y
FOR NON-PULL START ENGINE FOR STARTER BOX
PD9148 CFRP RR CHASSIS BRACE PD9149 ALUM. REAR TOE BLOCK PD9150 LIGHTENED ENG. MOUNT PD9151 FII_YWHEEL( STR BOX)
#BEIR HHSEAR(2) BB E T (I3 %) TR ECEREES)

\\ \\ . .Q

PD9153 ALUMINUM TURNBUCKLE SET PD9154 ALUMINUM UPPER ROD PD9155 ALUMINUM SHOCK SET PD9156 HEX WHL CAP SCREW
B RE EEERE BEEEEH RSB
MEDIUM 2.5x1.8mm HARD 2.5x1.9mm EXTRA HARD 2.5x2.0mm
PD9158 FIRE BLADE TIRE 26mm PD9159 S|:|OCK SPRING,YELLOW PD9160 SHOCK SPRING,RED PD9161 SHOCK SPRING,BLACK
SEN BEESEE, = (D) W A (D) EEEE, B (51E)

AQ0B03» - _ <AQ08D4
@

S = S = S = S = AQO801» <AQ0802
N N N N PN
EXTRA SOFT 2.5x1.6mm AL < ~

PD9162 SHOCK SPRING WHITE ~ N0.2705 LED LIGHTING KIT NO.1340 ROTATING CAR STAND
ERREE, H (FH) LEDREIEHE RS

33



@Wer
Tioer

TOMAHAWK VX PARTS LIST

PART# DESCRIPTION h = NOTE
PD9140 FLAME DECAL, BLUE WIBBAHR S

PD9141 FLAME DECAL, YELLOW WIEREHR, &

PD9142 FLAME DECAL, RED WAEREHR AT

PD9143 CFRP BUMPER TOP PLATE RIBHIE C4R

PD9144 CFRP FRONT SHOCK TOWER AR <22

PD9145 CFRP REAR SHOCK TOWER BREsT

PD9146 CFRP BULK LOWER COVER ERETEN

PD9147 CFRP FR CHASSIS BRACE BIfESEIR

PD9148 CFRP RR CHASSIS BRACE BRI

PD9149 ALUM REAR TOE PLATE,2"/3° BIFEAR (2°/3°)

PD9150 LIGHTENED ENG. MOUNT(NON-PULL START) EZEEE CERIFFHEIE)

PD9151 FLYWHEEL( STR BOX) wimE CEREES)

PD9153 ALUMINUM TURNBUCKLE SET AR ER Sy el

PD9154 ALUMINUM UPPER ROD EEERnRE

PD9155 ALUMINUM SHOCK SET HEsREEE

PD9156 HEX WHL CAP SCREW T\BIRBEERA

PD9158 FIRE BLADE TIRE 26mm RN IS

PD9159 SHOCK SPRING(2.5x1.8mm),YELLOW BIEIEEE (2.5x1.8mm), B VEDUVED
PD9160 SHOCK SPRING(2.5x1.9mm),RED FHEESE(2.5x1.9mm), %I HARDE
PD9161 SHOCK SPRING(2.5x2.0mm),BLACK BHERESEEE (2.5x2.0mm), = EXTRAHARDIHE
PD9162 SHOCK SPRING(2.5x1.6mm),WHITE 2R (2.5x1.6mm), B3 EXTRASOFTTR

WHEEL & TIRE OPTION PART

IST

5-SPOKE WHEEL 5/T\i#&%1E
PD6601-L C/BLUE #@EHEE 26mm PD7649 WHITE BHE , 26mm
PD6601-P C/PURPLE Z@EESR 26mm  PD7650 WHITE HE |, 30mm
PD8601-Y C/YELLOW ZREiES, 26mm

RACING DISH WHEEL T #m&%

5-SPOKE WHEEL 5/T\izax8

10/T\EmEY

PD6681 CHROME &3E:R, 26mm  PD7699 WHITE B, 26mm

PD6682 WHITE BI&&, 26mm
PD6682-B BLACK E&, 26mm

SPRINT DRIFT TIRE EiRFBERE
PD7643 , 26mm
PD7644 , 30mm

PD7645 , 26mm
PD7646 , 30mm

PULSE DRIFT TIRE Ak@&ERE

HIGH GRIP TIRE, S#EH17IRE,26mm
PD1784,26mm

PD7770 WHITE B&, 30mm

PART# DESCRIPTION h 25 NOTE
PD6601-L | 5-SPOKE WHEEL(C/BLUE),26mm 5MEREHE , 26mm (R EEE
PD6601-P | 5-SPOKE WHEEL(C/PURPLE),26mm 5/TERERAE , 26mm (EE@,EEfF:Y:*)
PD6601-Y | 5-SPOKE WHEEL(C/YELLOW),26mm 5MEREE , 26mm (B EEE)
PD6681 5-SPOKE WHEEL(CHROME),26mm 5MiRE%E , 26mm (EER)
PD6682 5-SPOKE WHEEL(WHITE),26mm 5TEREAE , 26mm (B)
PD6682-B | 5-SPOKE WHEEL(BLACK),26mm 5MiFEE%HE , 26mm (8)

PD7649 RACING DISH WHEEL(WHITE),26mm ETLERES, 26mm ()

PD7650 RACING DISH WHEEL(WHITE),30mm I LERER, 30mm (B)

PD7699 10-SPK SPORT WHEEL(WHITE),26mm 10/TERER, 26mm (H)

PD7700 10-SPK SPORT WHEEL (WHITE),30mm 10/MEFE: , 30mm (B)

PD1734 HIGH GRIP TIRE,26mm SIEHI7IRE, 26mm

PD7643 SPRINT DRIFT TIRE, 26mm EIRAERR. 26mm

PD7644 SPRINT DRIFT TIRE, 30mm EIRFER, 30mm

PD7645 PULSE DRIFT TIRE, 26mm IkEREIR, 26mm

PD7646 PULSE DRIFT TIRE, 30mm IRERRE, 30mm

34




@Wer

@ 2007 vanutactured by 1 HIUNDER TIGER CORPORATION
http://www.thundertiger.com




